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Shipper Head Office : Kasumigaseki Tokyu Bldg. (15F), 3-7-1 Kasumigaseki, Chiyoda-ku Tokyo 100-0013 Japan
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Commodty HOT ROLLED STEEL SHEET IN COIL Cusomer  POSCO_DAEWOO MEXICO S.A. DE C.V. .
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Specificaon ASTM A36-14 Project Name
% 8 Quant 3[3REER Tensile Test # 1 EREER %3 B |§,§
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4.76X1,219XC0IL 1 20@90 AJB26098A AB5924 326| 431 4916 G
4.7{6X1,219XCOTL 1| | 205550 A8824043N AB5923 337 431 50IG G
S-TOTAL 8] 162440
TOTAL UNDER THE
CERTIFICATE NO.
i i PIECES: 2
G-TOTAL 162440 WEIGHT: 40640 K@
1 5laREER #4& Standard AJIS Z 2241 BASTM E8/EEM G:EN10002-1 D: %3 EHEHER ## Standard AUIS Z 2242 BASTM, A370 CEN10045-1 D:
. 717 Direction of Sampling E:FEXEATH Longitudinal F-EAZ Transverse W: 7315 Ditection of Sampling EERE 717 Longitudinal FIEAZF Transverse W:
Tensile Test {1 Location of Sampling H:1/4 1/6 J: Impact Test %E Iﬁqcatlor} ofhns%npl\ng’\‘ﬁ-l/4 11/6 J: B Test Temperature K:0C L:
REF Specimen K- EHHEHE Rectangular LAHEEK Round lﬁg;}iﬂénﬂgﬂius' aﬂ?g of striker O:2mm P:gmm
N Z/RES Gauge Length M:200mm N:50mm P:8do Q:5.65¢/ S0 R: TEIREE Nominal energy Q:150J R:3004 S: /¥ F Notch T:V U:U
%2 #HIfRE Bend Test 418 GGood %4 4V - IR - sTiE Visual and Dimensions &% G:Good
1t % B % Chemical Composition (%) FEENREEEEDORIE T BRI THES L, ZOEREELFBEL VWA EFIALET,
W & C | Si ’ Mn P | S l I I [ ] I l 1 l We hereby certify that above steels have been satisfactorily tested in acccrdance with the specification.
X100 X1000 ! |
Charge No.

AB5924 5| 2| 43|22 3
AB5923 5| 2| 43120] 2

HELS RS /,{ ‘,L7 L 1 1)

AETH: T441-34BFNEEEHAR-S1 E3  SORAWERR /1 Jlurekon BERA
TAHARA PLANT : 2-1-3, Shirahama, Tahara—city, Chief Inspector  MURAKAMI MAKOTO |
Aichi pref.441-3436, Japan Quality Control Sec. Tahara Plant |




